


OPTIMUS Optimizing the use of 
E N V R O P R 0 Earth 1s Precious Resource i.e. Water 

Nurturing The Mother Nature 

RAW WATER TREATMENT 

• Dual Media Filters 

• Multi Grade Filters 

• Activated Carbon Filters 

• Iron Removal Filter 

• Water Softeners 

• Demineralisation Plants 

• Ultra-Filtration Plants 

• Nano-Filtration Plants 

• Reverse Osmosis Pia nts 

WASTEWATER TREATMENT 
Water Reuse & Regulatory Compliances 

• Sewage Treatment Plants (SBR, 
MBR, MBBR) 

• Effluent Treatment Plants 

• Zero-liquid Discharge Systems (ZLD) 

• Automation and Process Control 

• Online Monitoring System 

Optimus Enviropro Pvt. Ltd. (Approved OEM of Military Engineer Services) 

CORPORATE OFFICE: 
[...]
for water quality and infrastructure maintenance. These technologies 
empower water utilities to make informed decisions, reduce wastage, 
and ensure a more sustainable and resilient water management system.

Q. Could you provide an overview of JWIL’s business and 
outline the services your organization offers in the water 
sector?
A. JWIL Infra Limited is a leading water management company in 
India with global presence, committed to enhancing water services 
for human, industrial, and agricultural needs. Leveraging strong in-

Elevated Water Reservoir Rural Water Supply Project, Sehore, Madhya Pradesh

Advanced technologies will enable water utilities 
to make informed decisions, ensuring a more 

sustainable and resilient water future.

■ 



WaterAge  December 2023

www.waterage.in
17

Interview with
Mr. Rishabh Sethi

CEO, JWIL Infra Limited

house design and engineering capabilities, JWIL offers comprehensive 
solutions for drinking water treatment and supply, wastewater treatment 
and reuse, as well as industrial effluent treatment and bulk water supply 
for irrigation purposes.

We are driven by a mission to protect human health and foster economic 
progress by ensuring the efficient and timely execution of projects aimed 
at delivering clean water to communities, farmers, and industries. With a 
wealth of experience of nearly two decades in effectively executing water 
projects, JWIL utilizes the expertise of a committed team comprising 
skilled engineers and quality professionals. This team ensures a 
smooth transition from concept to commissioning in water supply 
and wastewater treatment projects, offering comprehensive services 
that prioritize innovation and engineering. Our focus is on establishing 
sustainable processes to efficiently optimize water resources. 

With the implementation of various projects, both completed and 
ongoing, JWIL has achieved success in providing clean drinking water 
facilities to over 20 million people in India.

Q. Can you share details about JWIL’s global ventures and 
the projects it is executing? 
A. JWIL Infra Limited is a global player in water management projects. 
The company is involved in Asian and African countries with commitment 
to deliver comprehensive solutions aimed at addressing water-related 
challenges. 

JWIL is currently implementing a water supply project in Tanzania, 
focusing on building sustainable water infrastructure to enhance access 
to clean and safe drinking water in both urban and rural regions. This 

project, supported by the Exim Bank of India includes key components 
such as 52 MLD water intake, 51 MLD water treatment plant, 200 
kilometers of pipelines, three pumping stations, and ten service 
reservoirs, among other essential facilities.

We have also executed the Asian Development Bank (ADB) funded 
Kathmandu valley water supply improvement project that seeks to 
enhance water supply services in Nepal. The project envisions the 
development of infrastructure for bulk water transmission and the 
improvement of distribution network systems. Project activities involve 
supplying, laying, testing, and commissioning of rising main and feeder 
lines using pipes with diameters ranging from 400mm to 1400mm. The 
project also included the construction of three service reservoirs with a 
combined capacity of 25,500 cubic meters. 

JWIL has established itself as a preferred partner for water infrastructure 
development projects globally and it is fully prepared to engage in 
various countries for such endeavors.

Q. How do you envisage the growth prospects for JWIL in 
2024?
A. I am very positive about the growth prospects of JWIL in 2024. With 
focus on strategic initiatives and delivering innovative solutions, JWIL 
is poised to capitalize on new opportunities in water infrastructure 
development projects both within India and internationally. With a strong 
foundation, experienced team, technological intervention, strategic 
planning and execution, and a commitment to excellence, JWIL is well-
positioned for significant growth and positive contributions to the water 
sector. The objective for 2024 is to sustain the momentum in both Indian 
and international projects.

Water Supply & Distribution System, Majholi, Madhya Pradesh

■ 



www.waterage.in18

Industry Insight WaterAge  December 2023

D P Singh
Universal MEP Projects & Engineering 

Services Limited (UMPESL)

INNOVATIVE APPROACH 
TO POLLUTION ABATEMENT

India’s increasing population, rapid urbanisation, changing demographics, climate change, 
increase in the standard of living and industrial growth have led to the tremendous stress on finite 
water resources. Per capita availability of water declined at an alarming rate from 1816 m3 in 2001 
to 1545 m3 in 2015 in the country. The gap between the demand and supply of water is increasing 
year by year and is expected to widen further in the coming years. In lieu of this, sustainable 
eco-friendly water management solutions have acquired critical importance. Alternative sources 
of water supply through recycle, reuse of treated water and sea water Desalination has been 
promoted by various Government Initiatives like Namami Gange Program, AMRUT, Swatch Bharat 
Mission, Jal Jeevan Mission, etc. Some factors that limit the reuse of waste water include negative 
perception about waste water recycling, lack of technological awareness and fragmented nature 
of the market. 

The creation of infrastructure for waste water management like sewerage network and sewage 
treatment plants with tertiary treatment facility to enable recycle of treated water for industries/
agriculture has not kept pace with the burgeoning population, leading to a huge gap in sewage 
generation and treatment in India. National mission on Cleaning River Ganga through Namami 
Gange Program that was launched in 2014, has allocated an amount of Rs. 250 Billion for Pollution 
abatement, Conservation and Rejuvenation of the Sacred Ganga River across major states like 
Rajasthan, Bihar, West Bengal, Uttarkhand, Haryana, UP and Delhi. The latest data is mentioned 
in the image below. 

There has been a substantial improvement in quality of Ganga water since last 5 years due to 
impetus from Central/ State/ULB in this regard and commissioning of a new large sized STPs and 
revamp of old STPs. Construction work of STP for capacity enhancement to 5015 MLD is under 
progress across several states.

About UMPESL: 
Universal MEP Projects & 

Engineering Services Limited 
(UMPESL), a 100% wholly-

owned subsidiary of Voltas Ltd, is 
engaged in mechanical, electrical 

and plumbing (MEP)/ heating, 
ventilation and air-conditioning 

(HVAC) and water projects, mining 
and construction equipment 
(M&CE) business and textile 

machinery business.

Industry Insight WaterAge  December 2023



www.waterage.in
19

Industry InsightWaterAge  December 2023

Plant Inauguration by Honourable PM
Our Honourable PM has Inaugurated the state-of-art facility on 15 Sept 2020. Client has appreciated the performance of the plant and treated water is being let out to the 
Ganga River at present. BUIDCO Team is working on usage of this treated water for agriculture and other non-potable applications and tenders are being floated. This will 

generate revenue to local body owning this plant and will be self-sustaining in the long run.

Bihar Urban Development Corporation Limited 
(BUIDCO) through National competitive bidding 
has awarded a  contract to Voltasto execute 
Sewage Treatment Plant in two locations at 
Patna namely – Beur and Karmalichak of 
capacity 43 MLD and 37 MLD, respectively 
on complete EPC basis including 10 years of 
O&M. Sewerage network was done another 
EPC contractor. This project was funded by 

the World Bank and regular monitoring of the 
Project Progress was reviewed by them along 
with BUIDCO team. 

Complete Plant along with the Pumping station 
was built successfully within time schedule 
and currently under fourth year of O&M without 

any interruption. These STP Plants were built 
on latest SBR Technology with state-of-art 
continuous monitoring through Automation 
and Inbuilt control systems. The plant is 
equipped with a secondary power source DG 
which ensures sustainable operations feasible 
all through the year. Dedicated laboratory 
equipped with all the testing facility and 
qualified chemist pave way for the analysis 

of water samples for regular monitoring and 
control of process operations. The plant is 
equipped with the Supervisory Control and 
Data Acquisition (SCADA) system, networked 
to the PLC unit process controllers which 
acquires and displays all basic process 
parameters and other equipment protection 

Time period of each 
process can be adjusted 

flexibly in this process. 
Since anaerobic, anoxic 
condition can be flexibly 

controlled for BOD 
reduction, Nitrification, 
De-nitrification as well 

as biological phosphorous 
removal is possible 

corresponding to BOD/COD 
loading variations. 

Sludge generated is taken 
through Centrifuge- Dewatering 

unit and high consistency cake 
of 20-22% is made using 

polyelectrolyte dosing. 

■ 

lnaugurntlon / Foundnt,on 

lllying Ceremony of Namaml Gange 

& 
Ho using nnd Urban Adminlstrntion 

Projects In Blhar 

by 

Hon' ble Prime Minister 

151h September 2020 

12:00 PM 1ST 

C 



www.waterage.in20

Industry Insight WaterAge  December 2023

interlocks and issues remote control actions for 
maintaining process control. All custom-made 
performance reports for hourly/daily/weekly/
monthly are generated automatically from the 
SCADA System which helps in reporting to 
Client/ Pollution Control Boards for compliance 
of statutory regulations. 

The plant has three stage treatment Process 
– Primary treatment, Secondary Treatment and 
Final treatment. In the primary stage, foreign 
materials are removed through coarse and fine 
bar screens –Manual and Automatic followed 
by grit removal through Detritor (for Sand and 
Silt Removal). Secondary Treatment is through 
SBR technology which uses single tank on cyclic 
operation – Fill up, Aeration, Sedimentation 

and Decantation through Auto mode in Pre-
set sequence. The SBR Technology is an 
advanced configuration of activated sludge 
process which provides extended aeration 
of activated sludge. It is a type of activated 
sludge treatment system which treats sewage 
by aeration and sedimentation in a single tank. 
Time period of each process can be adjusted 
flexibly in this process. Since anaerobic, anoxic 
condition can be flexibly controlled for BOD 
reduction, Nitrification, De-nitrification as well 
as biological phosphorous removal is possible 
corresponding to BOD/COD loading variations. 

The Oxygen levels are maintained by on line 
DO meter coupled with VFD of air blowers 
to conserve power and maintain uniform 

Dissolved Oxygen Levels for maximum BOD 
reduction. Simultaneous, Denitrification and 
Nitrification is happening consequential 
reduction in other impurities as well. SBR 
can handle sudden surges in quality at low 
maintenance requirements and minimal 
operating cost. Consistency in quality of treated 
water is the significant aspect observed in this 
plant. 

Final treatment (Disinfection) involves reaction 
with chlorine to disinfect micro-organisms 
present if any and the residual chlorine is 
monitored in with the treated water discharge 
system. The BOD/COD levels achieved are in 
line with latest CPCB guidelines on continuous 
basis and tabular column below indicate the 
inlet and outlet parameters of the STP plant. 

Sludge generated is taken through Centrifuge- 
Dewatering unit and high consistency cake of 
20-22% is made using polyelectrolyte dosing. 
Its disposed of as Natural organic manure for 
agriculture. 

Sl. 
No.

Parameters
 Inlet 
water

Treated 
Water

1 BOD – Mg/lit 60-80 5-7

2  COD- Mg/lit 170-200 17-25

3 TSS –Mg/lit 70-100 8-10

4 Total Nitrogen 30-40 6-7

5 Total Phosphorus 7-8.5 1-1.5

6 Ammoniacal N2 29-35 3-4

Subscribe 
to our Magazine 

"WaterAge" which finds its readership 
among thousands of leading industries, 
government bodies, consultants and 
contractors based worldwide. 

■ 



,...,~A 
JAi MAA ASSOCIATES 

ENGINEERS & CONTRACTORS 

~ 
JAi MAA ASSOCIATES 

ENGINEERS & CONTRACTORS 

Pre-Engineered Building & 
Infrastructure 

Water & Wastewater 
Treatment Projects 

Sewage Disposal and 
Water Distribution Network 

JAi MAA ASSOCIATES 
Shop No. 33 Gopinath Bazar, Delhi Gantt - 11 O 01 O 

Electro-mechanical 
utility services 

Low Tension Electric Works 

Incinerators 

M.: +91 98111 88819, Fax: +91 11 2568 2346, E.: jaimaaassociatesdelhi@gmail.com, 
jaimaa98@gmail.com, info@jaimaaassociates.in 



Industry Insight WaterAge  December 2023

www.waterage.in22

Anil Guptha
Founder of Aqua Kline

WaterAge  December 2023Industry Insight

Introduction 
The pursuit of pure, healthy drinking water 
has led to significant advancements in water 
purification technologies. Modern systems 
like Reverse Osmosis (RO) have revolutionized 
water filtration, yet they often overlook aspects 
of water that contribute to overall well-being. 
This is where the integration of traditional 
wisdom, akin to the principles behind Aqua 
Kline’s Ayurvedic RO system, becomes 
crucial. This article delves into how modern 
technology and age-old practices, such as 
those in Ayurveda, can work in tandem to not 
only purify water but also enhance its health 

THE FUTURE OF WATER 
PURIFICATION: 

BLENDING MODERN 
TECHNOLOGY WITH 

TRADITIONAL WISDOM
benefits. This synergy promises a future where 
water purification isn’t just about removing 
contaminants, but also about nurturing 
health, a principle at the core of Aqua Kline’s 
innovative approach.

Understanding Traditional Water 
Purification Methods
Traditional water purification, with roots in 
practices like Ayurveda, has been nurturing 
health for centuries. These methods, using 
natural elements like charcoal, sand, and 
medicinal herbs, not only purify water but also 
infuse it with health-enhancing qualities. Aqua 



Industry InsightWaterAge  December 2023

www.waterage.in
23

Aqua Kline’s 
pioneering approach 
is a testament to the 

possibilities that await 
in the realm of water 

purification, heralding 
a future where water 

is not just a basic need 
but a source of health 

and vitality.

Such examples provide real-
world evidence of the practical 

benefits of this integrated 
approach, offering a model 

for future innovations in water 
purification.

Kline’s Ayurvedic RO system exemplifies this 
approach by blending these ancient practices 
with modern technology. This method ensures 
that the water retains essential minerals and 
natural properties, providing more than just 
purification – it offers a source of vitality 
and wellness. Understanding the philosophy 
behind these traditional methods opens up 
possibilities for a more holistic approach to 

water purification, much like the one Aqua 
Kline has pioneered.

Modern RO Systems: Advancements 
and Limitations
Reverse Osmosis (RO) systems represent a 
significant technological advancement in water 
purification, efficiently removing contaminants. 

However, they also remove beneficial minerals, 
producing demineralized water. Aqua Kline’s 
Ayurvedic RO system addresses this by 
reintegrating essential minerals post-filtration, 
thus maintaining the health benefits of 
naturally mineralized water. While RO systems 
excel in purification, incorporating features 
that address their limitations, as Aqua Kline 
has done, enhances their functionality, making 

them not just purifiers but also enhancers of 
water quality.

The Convergence of Tradition and 
Technology
The integration of traditional purification 
methods with modern RO technology, as 
seen in Aqua Kline’s Ayurvedic RO system, 

• 



Industry Insight WaterAge  December 2023

www.waterage.in24

is a leap forward in water purification. This approach not only purifies 
water but also enriches it with minerals and balances its pH, aligning 